



PROTIER LTD

Protier Lifting Services

REPORT OF A LOAD TEST

Lifting-Slings.org

ATLAS WORKS - GRANGEFIELD INDUSTRIAL ESTATE - PUDSEY - LEEDS - LS28 6RG
T: 0113 236 1811 - F: 0113 236 2044 - E: Sales@protier.co.uk - www.protier.co.uk

Customer Details / Delivery Address Balco Global LTD Beaufort Building Bristol Road Allington Chippenham SN14 6NA	Our Order Number: 755316 Date of Order: 24/05/2021 Customer Order Number: N/A Certificate Number: 755316-1
--	---

Identification Number or Reference Number	Description of the Item to be Tested	Quantity to be Tested
N/A	Customers Magnetic Doors	3

Description of the Tests Applied
Test 1 – N42 Sample Door – Increasing static load applied in various orientations

Results of the Test Identifying Any Defects
<p>Test 1 – The maximum load achieved to breakaway the magnets was 6kg. The maximum overall load achieved was 8kg when the door was allowed to twist, wedging it into the frame.</p>

I certify that the item/s described above have been tested in accordance with your instructions.

Authorised Signature

Engineer: C TAYLOR

Date: 09/06/2021

Please Note: This report does not allow the equipment to be put into service. An E. C. Declaration of Conformity or a LOLER Report of Thorough Examination may be required.